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5.7	 CABINET PARTS 1 5.8	 CABINET PARTS 2

ID Part Number Description Qty
1 525-1010-00 Cabinet 1
2 031-5007-01 Speaker 8" Round, 4 OHM 1
3 520-5307-00 LED Board - White 2
4 500-7286-00 Bee Hive Plunger 1

ID Part Number Description Qty
1 501-5018-173 Coin Door Assembly (USA) 1

501-5018-700 Coin Door C120/SR3, Europe 1
501-5018-704 Coin Door, Australia 1
501-5018-711 Coin Door, Canada 1
501-5018-706 Coin Door, Italy 1

2 180-5160-00 Flipper Switch 2
3 500-5024-02 Flipper Button, Long 2
4 355-5038-00 Basset Clamp - Lock Bar / Playfield 4
5 500-6388-44 Start Button 1
6 545-5090-00 Cash Box - Plastic 1

535-5013-03 Cash Box - Cover 1
535-7772-00 Hair Pin Clip 1

7 535-1204-00 Cash Box-Locking Tab 1
8 500-5921-XX Leg Assembly 4
9 231-5001-03 Leg Bolt 8
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ID Part Number Description Qty
1 011-5001-00 SWITCHING POWER SUPPLY, 48VDC, 320W 1
2 040-5000-06 1/2" CABLE CLAMP 5
3 150-5015-00 EMI FILTER: 06SEEG3V 1
4 180-5008-01 SERVICE OUTLET-US 1
5 200-5000-05 FUSE, 8 AMP S/B 250V 1
6 205-5001-00 FUSE HOLDER, SCREW IN, 3453LF7 1
7 232-5301-01 # 8-32 X 3/8" PPH MS SEMS SCREW - 

BLACK
1

8 237-5813-00 SCREW, 4-40 X 1/2" PPH SEMS 2
9 237-6296-06 M4 x 6mm PAN PHILL 4
10 240-5005-00 6-32 NYLOK STOP NUT 8
11 240-5102-00 8-32 NYLON LOCK NUT 26
12 240-5104-00 8-32 KEPS NUT 1
13 240-5318-00 4-40 KEPS NUT 2
14 254-5000-19 NYLON SPACER - BLACK - 3/8 OD X .175 ID 

X 1/8"
8

15 515-0206-00 CPU PLATE, WN 1
16 515-9769-00 MTG BRKT: FUSE & OUTLET, SPIKE BACK-

BOX
1

17 520-5329-00 PCB: MOTOR DRIVER 1
18 520-5343-00 PCB: POWER DISTRIBUTION BD, SPIKE 1
19 520-6936-00 CPU 1
20 520-6961-00 PCB: MOTOR DRIVER, WN 1
21 535-0772-00 AC COVER, SPIKE BACKBOX 1
22 535-0879-00 MTG BRKT: 48V POWER SUPPLY 1
23 535-0879-01 MTG BRKT: 48V POWER SUPPLY 1
24 820-8351-00 LABEL: FUSE & WARNING 1
25 820-8352-00 LABEL: AC OUTLET 1
26 820-8373-01 DECAL: BACKBOX 1
27 820-8373-05 DECAL: BACK BOX 1

21241820 3

1

23

16

4

17

19 2226 27

2

5

6

15

ITEM QTY. PART NUMBER DESCRIPTION
1 1 011-5001-00 SWITCHING POWER SUPPLY, 48VDC, 320W, MEANWELL
2 5 040-5000-06 1/2" CABLE CLAMP
3 1 150-5015-00 EMI FILTER: 06SEEG3V
4 1 180-5008-01 SERVICE OUTLET-US
5 1 200-5000-05 FUSE, 8 AMP S/B 250V
6 1 205-5001-00 FUSE HOLDER, SCREW IN, 3453LF7
7 1 232-5301-01 # 8-32 X 3/8" PPH MS SEMS SCREW - BLACK
8 2 237-5813-00 SCREW, 4-40 X 1/2" PPH SEMS
9 4 237-6296-06 M4 x 6mm PAN PHILL
10 8 240-5005-00 6-32 NYLOK STOP NUT
11 26 240-5102-00 8-32 NYLON LOCK NUT
12 1 240-5104-00 8-32 KEPS NUT
13 2 240-5318-00 4-40 KEPS NUT
14 8 254-5000-19 NYLON SPACER - BLACK - 3/8 OD X .175 ID X 1/8"
15 1 515-0206-00 CPU PLATE, WN
16 1 515-9769-00 MTG BRKT: FUSE & OUTLET, SPIKE BACKBOX
17 1 520-5329-00 Part1
18 1 520-5343-00 PCB: POWER BRD, SPIKE
19 1 520-6936-00 CPU
20 1 520-6961-00 PCB: MOTOR DRIVER, WN
21 1 535-0772-00 AC COVER, SPIKE BACKBOX
22 1 535-0879-00 MTG BRKT: 48V POWER SUPPLY
23 1 535-0879-01 MTG BRKT: 48V POWER SUPPLY
24 1 820-8351-00 LABEL: FUSE & WARNING
25 1 820-8352-00 LABEL: AC OUTLET
26 1 820-8373-01 DECAL: BACKBOX
27 1 820-8373-05 DECAL: BACK BOX

5.9	 BACKBOX ELECTRONICS
511-7628-00

Figure 5.9.1. Backbox electronics explosion.

Figure 5.9.2. Backbox electronics bill of materials.

5.10	BACKBOX LED BOTTOM ASSY
511-7645-00
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ITEM QTY. PART NUMBER DESCRIPTION
1 6 240-5005-00 6-32 NYLOK STOP NUT
2 4 254-5007-02 1/4" SELF RETAINING SPACER
3 1 510-7531-00 RIVET: BOTTOM LIGHT CUPS, WN
4 2 515-1053-00 PCB, MTG, BRKT #2
5 1 520-6963-00 revA PCB: LAMP BRD, BOTTOM, WN

ID Part Number Description Qty
1 240-5005-00 6-32 NYLOK STOP NUT 6
2 254-5007-02 1/4" SELF RETAINING SPACER 4
3 510-7531-00 RIVET: BOTTOM LIGHT CUPS, WN 1
4 515-1053-00 PCB, MTG, BRKT #2 2
5 520-6963-00 PCB: LAMP BRD, BOTTOM, WN 1

Figure 5.10.1. Backbox LED Bottom Assy 511-7645-00 explosion.

Figure 5.10.2. Backbox LED Bottom Assy 511-7645-00 bill of 
materials. 

ID Part Number Description Qty
1 240-5005-00 6-32 NYLOK STOP NUT 6
2 254-5007-02 1/4" SELF RETAINING SPACER 4
3 510-7530-00 RIVET: UPPER LIGHT CUPS, WN 1
4 515-1052-00 PCB MTG BRKT #1 2
5 520-6962-00 PCB: LAMP BRD, SCORE, WN 1
6 242-5005-00 #8 WASHER 4
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ITEM QTY. PART NUMBER DESCRIPTION
1 6 240-5005-00 6-32 NYLOK STOP NUT
2 4 254-5007-02 1/4" SELF RETAINING SPACER
3 1 510-7530-00 RIVET: UPPER LIGHT CUPS, WN 
4 2 515-1052-00 PCB MTG BRKT #1
5 1 520-6962-00 revA PCB: LAMP BRD, SCORE, WN
6 4 242-5005-00 #8 WASHER

5.11	BACKBOX LED TOP ASSY
511-7644-00

Figure 5.11.1. Backbox LED Top Assy 511-7644-00 explosion.

Figure 5.11.2. Backbox LED Top Assy 511-7644-00 bill of materi-
als. 
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Figure 5.14.1. Score Reel Assy 511-7648-00 bill of materials.

Figure 5.14.2. Score Reel Assy 511-7648-00 bill of materials.

Figure 5.14.3. Credit Reel Assy 511-7615-00 bill of materials.

5.15	LONG RANGE OPTO ASSY
511-7647-00

Figure 5.15.1. Long Range Opto Assy 511-7647-00 explosion.
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ITEM QTY. PART NUMBER DESCRIPTION
1 4 237-5813-00 SCREW, 4-40 X 1/2" PPH SEMS
2 1 500-0215-00 LR OPTO EMITTER ASSEMBLY
3 1 500-0215-01 LR OPTO RECIEVER ASSEMBLY
4 1 515-0199-00 BRKT: TROUGH WIDE OPTO

ID Part Number Description Qty
1 237-5813-00 SCREW, 4-40 X 1/2" PPH SEMS 4
2 500-0215-00 LR OPTO EMITTER ASSEMBLY 1
3 500-0215-01 LR OPTO RECIEVER ASSEMBLY 1
4 515-0199-00 BRKT: TROUGH WIDE OPTO 1
Figure 5.15.2. Long Range Opto Assy 511-7647-00 bill of materi-
als. 
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ITEM QTY. PART NUMBER DESCRIPTION
1 1 041-5105-00 UNIPOLAR STEPPER MOTOR
2 1 237-5838-03 SET SCREW 6-32 X 1/8"
3 3 237-5909-01 SCREW, 4-40 X 3/8" PPH SEMS
4 4 237-6188-01 M3 x 6mm PPH
5 3 240-5303-00 4-40 NYLON LOCK NUT
6 1 515-9819-00 REEL ASSEMBLY, WN
7 1 520-6960-00 PCB: OPTO SENSOR, REEL
8 1 535-1131-00 REEL MOTOR BRKT
9 1 820-8382-00 DECAL: SCORE
10 1 820-8382-01 DECAL: CREDITS REEL

5.12	SCORE REEL ASSY
511-7614-00

5.14	CREDIT REEL ASSY
511-7615-00

ID Part Number Description Qty
1 041-5105-00 UNIPOLAR STEPPER MOTOR 1
2 237-5838-03 SET SCREW 6-32 X 1/8" 1
3 237-5909-01 SCREW, 4-40 X 3/8" PPH SEMS 3
4 237-6188-01 M3 x 6mm PPH 4
5 240-5303-00 4-40 NYLON LOCK NUT 3
6 515-9819-00 REEL ASSEMBLY, WN 1
7 520-6960-00 PCB: OPTO SENSOR, REEL 1
8 535-1131-00 REEL MOTOR BRKT 1
9 820-8382-00 DECAL: SCORE 1
10 820-8382-01 DECAL: CREDITS REEL 1
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ITEM QTY. PART NUMBER DESCRIPTION
1 1 515-0200-00 BRKT: 4 BANK REEL
2 14 232-5301-00 SCREW, 8-32 X 3/8" PPH SEMS
3 8 240-5303-00 4-40 NYLON LOCK NUT
4 8 520-5307-00 WHITE LED BOARD
5 1 515-1057-00 LAMP BRKT, REEL MECH
6 1 515-0207-00 LAMP BRKT, REEL MECH #2
7 4 511-7648-00 REEL ASSY - SCORE
8 2 240-5104-00 8-32 KEPS NUT

5.13	SCORE REEL ASSY
511-7648-00

ID Part Number Description Qty
1 515-0200-00 BRKT: 4 BANK REEL 1
2 232-5301-00 SCREW, 8-32 X 3/8" PPH SEMS 14
3 240-5303-00 4-40 NYLON LOCK NUT 8
4 520-5307-00 WHITE LED BOARD 8
5 515-1057-00 LAMP BRKT, REEL MECH 1
6 515-0207-00 LAMP BRKT, REEL MECH #2 1
7 511-7648-00 REEL ASSY - SCORE 4
8 240-5104-00 8-32 KEPS NUT 2

ID Part Number Description Qty
1 515-1049-00 BRKT: REEL MECH, WN 1
2 232-5301-00 SCREW, 8-32 X 3/8" PPH SEMS 2
3 520-5307-00 WHITE LED BOARD 1
4 240-5303-00 4-40 NYLON LOCK NUT 1
5 511-7648-01 REEL ASSY - CREDIT 1
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ITEM QTY. PART NUMBER DESCRIPTION
1 1 515-1049-00 BRKT: REEL MECH, WN
2 2 232-5301-00 SCREW, 8-32 X 3/8" PPH SEMS
3 1 520-5307-00 WHITE LED BOARD
4 1 240-5303-00 4-40 NYLON LOCK NUT
5 1 511-7648-01 REEL ASSY - CREDIT
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5.16	POP BUMPER ASSEMBLY
516-6784-XX

Part Number Description Qty
515-6459-01L BUMPER/RING TOP ASSY, W/ LED 1 1
515-6459-04-ND BUMPER BOTTOM ASSY, NO DIODE 1

Figure 5.16.1. 515-6459-WN Pop bumper assy top bill of mate-
rials

Figure 5.16.3. 515-6549-04-ND Pop bumper bottom bill of ma-
terials

Figure 5.16.2. 516-6784-XX Pop bumper assy major subassem-
blies.

ID Part Number Description Qty
8 500-9934-01 POP BUMPER SWITCH ASSY-2 - LUG-LEFT 1
9 240-5005-00 6-32 NYLON STOP NUT 1
10 090-5044-ND COIL - 26-1200 1
11 237-5976-01 #6-32 X 1/4" SHWH SWAGE ZN 2
12 240-5005-00 #6-32 NYLON STOP NUT 9
13 535-7347-00 METAL YOKE STOP 1
14 234-5101-00 * 8 X 1/2 SLT 6
15 530-5348-00 PLUNGER, POP BUMPER 1
16 266-5047-00 COMPRESSION SPRING, POP BUMPER 1
17 545-5031-00 COIL SLEEVE 1
18 515-5939-00 COIL BRACKET POP BUMPER ASSY 1
19 545-5609-00 FIBER YOKE 1
20 535-7346-00 METAL YOKE 1
21 237-5957-00 #6-32 x 1-3/16" SPIRAL FIN SHANK SCREW 3

19

ID Part Number Description Qty
1 520-5307-03 POP BUMPER LED MODULE 1
3 545-5197-00 BUMPER BODY 1
4 515-5085-00 RING AND ROD ASSY 1
5 266-5048-00 BUMPER SKIRT COMP SPRING 1
6 545-5195-00 BUMPER BASE 1
7 545-5607-00 BUMPER SKIRT 1
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ID Part Number Description Qty
1 515-6617-00 FLIPPER BASE PLATE RIGHT KIT W/ BRACK-

ET MOUNTING HARDWARE
1

2 515-6308-01 COIL STOP BRACKET 1
3 180-5149-00 SWITCH - END OF STROKE N/C 1
4 090-5083-03-ND COIL-DUAL WINDING 1
5 269-5002-00 SPRING WASHER 1
6 535-7354-00 SWITCH RETURN SPRING BRACKET 1
7 265-5035-00 SPRING FLIPPER RETURN 1
8 535-7356-00 COIL SUPPORT BRACKET 1
9 545-5388-00 COIL SLEEVE, FLIPPER 1
10 545-5070-00 FLIPPER BAT BUSHING 1
11 545-5428-00 FLIPPER BUMPER PAD 1
12 237-6144-00 SET SCREW #10-32 x 3/4" SOCKET 1
13 515-7203-00 PLUNGER/CRANK ASSEMBLY 1
14 500-7287-01 FLIPPER BAT AND SHAFT* 1
15 515-7257-00 SWITCH ACTUATOR (RIGHT) SUB-ASSY. 1

500-6307-00 FLIPPER REBUILD KIT, RIGHT
* Refer to game rubber chart for flipper rubber 
color and part number. 

ID Part Number Description Qty
1 515-6617-01 FLIPPER BASE PLATE LEFT KIT W/ BRACKET 

MOUNT HARDWARE
1

2 515-6308-01 COIL STOP BRACKET 1
3 180-5149-00 SWITCH - END OF STROKE N/C 1
4 090-5083-03-ND COIL-DUAL WINDING 1
5 269-5002-00 SPRING WASHER 1
6 535-7354-00 SWITCH RETURN SPRING BRACKET 1
7 265-5035-00 SPRING FLIPPER RETURN 1
8 535-7356-00 COIL SUPPORT BRACKET 1
9 545-5388-00 COIL SLEEVE, FLIPPER 1
10 545-5070-00 FLIPPER BAT BUSHING 1
11 545-5428-00 FLIPPER BUMPER PAD 1
12 237-6144-00 SET SCREW #10-32 x 3/4" SOCKET 1
13 515-7203-01 PLUNGER/CRANK ASSEMBLY, LEFT 1
14 500-7287-00 FLIPPER BAT AND SHAFT (500-6553-83-ND)* 1
15 515-7257-01 SWITCH ACTUATOR (LEFT) SUB-ASSY. 1

500-6307-10 FLIPPER REBUILD KIT, LEFT
* Refer to game rubber chart for flipper rubber 
color and part number. 
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5.17	FLIPPER ASSY, RIGHT CLASSIC
500-6543-85-ND

Figure 5.17.1. Flipper Assy, Right Classic 500-6543-85-ND 
diagram.

Figure 5.17.2. Flipper Assy, Right Classic 500-6543-85-ND bill of 
materials.

5.18	FLIPPER ASSY, LEFT CLASSIC
500-6543-84-ND

Figure 5.18.1. Flipper Assy, Left Classic 500-6543-84-ND dia-
gram.

Figure 5.18.2. Flipper Assy, Left Classic 500-6543-84-ND bill of 
materials.



ID Part Number Description Qty
1 242-5014-00 WASHER, 3/8" ID X 5/8" OD X 1/16" THK 3
2 266-5001-04 BALL SHOOTER SPRING 1
3 266-5010-00 COMPRESSION SPRING, SHORT PLUNGER 1
4 270-5012-00 RETAINING RING, 3/8 DIA. SHAFT 1
5 515-6557-00 SHOOTER ROD ASSEMBLY 1
6 545-0902-02 BEEHIVE - RED 1
7 545-5276-00 PLUNGER TIP 1

3 6 1 2

1

4 71

5

ITEM QTY. PART NUMBER DESCRIPTION
1 3 242-5014-00 WASHER, 3/8" ID X 5/8" OD X 1/16" THK
2 1 266-5001-04 BALL SHOOTER SPRING
3 1 266-5010-00 COMPRESSION SPRING, SHORT PLUNGER
4 1 270-5012-00 RETAINING RING, 3/8 DIA. SHAFT
5 1 515-6557-00 SHOOTER ROD ASSEMBLY
6 1 545-0902-02 BEEHIVE - RED
7 1 545-5276-00 PLUNGER TIP

5.19	BEEHIVE BALL SHOOTER ASSY
500-7286-00

5.22	KNOCKER ASSY 
511-1027-00

5.20	TROUGH COIL ASSY 
500-7286-00

5.21	BULLSEYE TARGET
511-7581-00

Figure 5.19.1. Beehive Ball Shooter Assy 500-7286-00 bill of 
materials. 

Figure 5.21.1. Bullseye Target 511-7581-00 diagram.

Figure 5.21.2. Bullseye Target 511-7581-00 bill of materials. 

Figure 5.22.1. Knocker Assy 511-1027-00 explosion.

Figure 5.22.3. Beehive Ball Shooter Assy 500-7286-00 diagram.

Figure 5.20.1. Trough Coil Assy 500-7286-00 bill of materials. 
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ITEM QTY. PART NUMBER DESCRIPTION
1 1 090-5044-ND COIL 26-1200 - NO DIODE
2 2 237-5975-04 SCREW, 8-32 X 1/4 HWH SWAGE SERR
3 1 266-5020-00 COMPRESSION SPRING-CONICAL
4 1 515-1021-01 COIL BRKT, BT, WN
5 1 515-7309-01 PLUNGER ASSEMBLY
6 1 535-5203-03 COIL RETAINING BRACKET
7 1 545-5076-01 COIL SLEEVE
8 1 545-5105-00 RUBBER BUMPER

Figure 5.22.2. Knocker assy 511-1027-00 bill of materials.

ID Part Number Description Qty
1 090-5044-ND COIL 26-1200 - NO DIODE 1
2 237-5975-04 SCREW, 8-32 X 1/4 HWH SWAGE SERR 2
3 266-5020-00 COMPRESSION SPRING-CONICAL 1
4 515-1021-01 COIL BRKT, BT, WN 1
5 515-7309-01 PLUNGER ASSEMBLY 1
6 535-5203-03 COIL RETAINING BRACKET 1
7 545-5076-01 COIL SLEEVE 1
8 545-5105-00 RUBBER BUMPER 1
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ID Part Number Description Qty
1 180-5231-00 SLING SHOT SWITCH - STANDARD LUGS 2
2 237-5976-07 # 6-32 X 1 1/8" HWH SER SCREW BLACK 2
3 240-5005-00 6-32 NYLOK STOP NUT 2
4 515-0212-00 BULLSEYE INNER BRKT 1
5 535-1123-00 BULLSEYE MTG BRKT 1
6 535-1124-00 BULLSEYE OUTTER BRKT 1
7 535-1125-00 PIVOT, BULLSEYE TARGET 1
8 535-5045-00 SWITCH PLATE 4
9 820-1003-00 DECAL: WN -00 1
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ITEM QTY. PART NUMBER DESCRIPTION
1 2 180-5231-00 SLING SHOT SWITCH - STANDARD LUGS
2 2 237-5976-07 # 6-32 X 1 1/8" HWH SER SCREW BLACK
3 2 240-5005-00 6-32 NYLOK STOP NUT
4 1 515-0212-00 BULLSEYE INNER BRKT
5 1 535-1123-00 BULLSEYE MTG BRKT
6 1 535-1124-00 BULLSEYE OUTTER BRKT
7 1 535-1125-00 PIVOT, BULLSEYE TARGET
8 4 535-5045-00 SWITCH PLATE
9 1 820-1003-00 DECAL: WN -00
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ITEM QTY. PART NUMBER DESCRIPTION
1 1 090-5044-ND COIL 26-1200 - NO DIODE
2 2 240-5102-00 8-32 NYLON LOCK NUT
3 1 266-5020-00 COMPRESSION SPRING-CONICAL
4 1 515-0202-00 BRKT: KNOCKER
5 1 515-7318-00 PLUNGER ASSEMBLY
6 1 535-1016-00 BRKT: COIL
7 1 545-5076-01 COIL SLEEVE
8 1 545-5105-00 RUBBER BUMPER

ID Part Number Description Qty
1 090-5044-ND COIL 26-1200 - NO DIODE 1
2 240-5102-00 8-32 NYLON LOCK NUT 2
3 266-5020-00 COMPRESSION SPRING-CONICAL 1
4 515-0202-00 BRKT: KNOCKER 1
5 515-7318-00 PLUNGER ASSEMBLY 1
6 535-1016-00 BRKT: COIL 1
7 545-5076-01 COIL SLEEVE 1
8 545-5105-00 RUBBER BUMPER 1
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500-9924-01
"LEFT"

500-9924-00
"RIGHT"

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 515-5339-01 SLING SHOT BRKT ASSY 1
2 090-5044-ND COIL - 26-1200, NO DIODE 1
3 545-5031-00 COIL SLEEVE 1
4 535-5203-03 COIL RETAINING BRACKET 1

5 232-5301-00 SCREW, 8-32 X 3/8" PPH 
SEMS 2

6 180-5231-00 SLING SHOT SWITCH - 2 LUG 
- STANDARD LUGS 1

7 535-5045-00 SWITCH PLATE 2

8 237-5976-04 SCREW, 6-32 X 5/8" HWH 
SWAGE 2

9 515-5340-01 ARM & TIP ASSY 1
10 270-5002-00 RETAINING RING - 1/4" 2
11 515-5338-00 PLUNGER & LINK ASSEMBLY 1

12 266-5020-00 COMPRESSION SPRING-
CONICAL 1

5.23	SLING SHOT ASSEMBLIES
500-9920-01-D7

5.24	STAR ROLLOVER
520-6824-0X

5.25	STAR ROLLOVER SWITCH
511-7544-XX

Figure 5.23.1. Sling shot core assembly explosion. 

Figure 5.25.1. Star rollover assembly bill of materials. 

Figure 5.25.2. Star rollover switch assembly bill of materials. 

Figure 5.23.2. 500-9920-01-D7 sling shot assembly.

Figure 5.23.3. Sling shot 500-9924-00, -01 bill of materials.
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ID Part Number Description Qty
1 545-0895-00 NUT: STAR ROLLOVER - 2 FLANGES 2
2 234-5001-02 SCREW, #6 X 1/2" HWH 2
3 511-7544-XX STAR ROLLOVER 1

ITEM QTY PART NUMBER DESCRIPTION
1 2 237-6312-04 PPH #2-28 x 1/4" PLASTIC CUTTING
2 2 237-6312-08 PPH #2-28 X 1/2" PLASTIC CUTTING
3 1 265-5076-00 SPRING: STAR ROLLOVER
4 1 520-6824-1X WHITE LED: SAM SYSTEM
5 1 545-0896-00 BOTTOM: STAR ROLLOVER
6 1 545-0897-01 TOP: STAR ROLLOVER
7 1 545-0897-02 PIN: STAR ROLLOVER
8 1 545-0897-03 STAR: STAR ROLLOVER

ID Part Number Description Qty
1 237-6312-04 PPH #2-28 x 1/4" PLASTIC CUTTING 2
2 237-6312-08 PPH #2-28 X 1/2" PLASTIC CUTTING 2
3 265-5076-00 SPRING: STAR ROLLOVER 1
4 520-6824-1X WHITE LED: SAM SYSTEM 1
5 545-0896-00 BOTTOM: STAR ROLLOVER 1
6 545-0897-01 TOP: STAR ROLLOVER 1
7 545-0897-02 PIN: STAR ROLLOVER 1
8 545-0897-03 STAR: STAR ROLLOVER 1

520-6824-0X

520-6824-0X

511-7544-XX

511-7544-XX

ID Part Number Description Qty
1 515-5339-01-D7 SLING SHOT BRKT ASSY WHOA NELLIE 1
2 090-5044-ND COIL - 26-1200, NO DIODE 1
3 545-5031-00 COIL SLEEVE 1
4 535-5203-03 COIL RETAINING BRACKET 1
5 232-5301-00 SCREW, 8-32 X 3/8" PPH SEMS 2
6 180-5231-00 SLING SHOT SWITCH - 2 LUG - STANDARD 

LUGS
1

7 535-5045-00 SWITCH PLATE 2
8 237-5976-04 SCREW, 6-32 X 5/8" HWH SWAGE 2
9 515-5340-01 ARM & TIP ASSY 1
10 270-5002-00 RETAINING RING - 1/4" 2
11 515-5338-00 PLUNGER & LINK ASSEMBLY 1
12 266-5020-00 COMPRESSION SPRING-CONICAL 1
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1

3

2

4

5ITEM QTY. PART NUMBER DESCRIPTION
1 1 545-5195-00 BUMPER BASE
2 1 545-5197-00 BUMPER BODY
3 1 545-5607-00 BUMPER SKIRT
4 1 520-5307-03 WHITE LED BOARD, POP
5 1 830-7020-18C PF PLASTIC, WN
6 1 266-5048-00 COMPRESSION SPRING, POP BUMPER BODY

5.26	BUMPER ASSEMBLY
516-0033-88

5.27	30-DEGREE EJECT
500-6511-03-ND

ID Part Number Description Qty
1 545-5195-00 BUMPER BASE 1
2 545-5197-00 BUMPER BODY 1
3 545-5607-00 BUMPER SKIRT 1
4 520-5307-03 WHITE LED BOARD, POP 1
5 830-7020-18C PF PLASTIC, WN 1
6 266-5048-00 COMPRESSION SPRING, POP BUMPER BODY 1

ID Part Number Description Qty
1 535-8932-03 BRACKET - 30° EJECT - R 1
2 090-5044-ND COIL 26-1200 - NO DIODE 1
3 232-5300-00 SCREW, 8-32 X 1/4" PPH SEMS 2
4 266-5020-00 COMPRESSION SPRING-CONICAL 1
5 269-5002-00 SPRING WASHER 1
6 515-7197-00 30° EJECT PLUNGER ASSEMBLY 1
7 535-5203-03 COIL RETAINING BRACKET 1
8 545-5076-01 COIL SLEEVE 1
9 545-5105-00 RUBBER BUMPER 1

1

3

9

6

7

4

2

5

8

Figure 5.27.1. Bumper Assembly 516-0033-88 diagram.

Figure 5.27.4. Bumper Assembly 516-0033-88 bill of materials.

Figure 5.27.2. 30-Degree Eject 500-6511-03-ND diagram.

Figure 5.27.3. 30-Degree Eject 500-6511-03-ND bill of materials.
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ID Part Number Description Qty
1 511-7650-00 CRATE: END PANEL, WN 1
2 237-6297-00 CONNECTING BOLT 8
3 240-5410-00 15/16 CAM 2

1
3

2

ITEM QTY. PART NUMBER DESCRIPTION
1 1 511-7650-00 CRATE: END PANEL, WN
2 8 237-6297-00 262.27.921 CONNECTING BOLT
3 2 240-5410-00 262.23.373; 15/16 Minifix CAM

5.28	CRATE END PANEL
511-7650-00

Figure 5.28.1. Crate End Panel 511-7650-00 diagram.

Figure 5.28.2. Crate End Panel 511-7650-00 bill of materials.

ID Part Number Description Qty
1 525-1014-03 CRATE: SIDE PANEL 1
2 237-6297-00 CONNECTING BOLT 2
3 240-5410-00 15/16 CAM 7

1 3

2

5.29	CRATE SIDE PANEL
525-1014-03

Figure 5.29.1. Crate Side Panel 525-1014-03 diagram.

Figure 5.29.2. Crate Side Panel 525-1014-03 bill of materials.

ID Part Number Description Qty
1 525-1014-01 CRATE: TOP PANEL 1
2 525-1019-00 CRATE: WN, 2x4 1
3 280-5028-00 MACHINE MOUNT 4
4 545-0653-00 SPACER, CRATE, WN 2
5 535-1097-00 BEER CAN: CRATE, WN 2
6 231-5545-00 HEX BOLT: 5/16"-24 x 3/4" 6
7 242-5077-00 FLAT WASHER: 5/16" 8
8 237-6297-00 CONNECTING BOLT 6
9 231-5546-00 HEX BOLT: 5/16"-24 x 3.00" 2
10 237-5969-00 #8 x 1.50" HWH 2
11 242-5059-00 3/16 I.D. X 7/8 O.D. X .045 WASHER 2

11

10
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5
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ITEM QTY. PART NUMBER DESCRIPTION
1 1 525-1014-01 CRATE: TOP PANEL
2 1 525-1019-00 CRATE: WN, 2x4
3 4 280-5028-00 MACHINE MOUNT
4 2 545-0653-00 SPACER, CRATE, WN
5 2 535-1097-00 BEER CAN: CRATE, WN
6 6 231-5545-00 HEX BOLT: 5/16"-24 x 3/4"
7 8 242-5077-00 FLAT WASHER: 5/16"
8 6 237-6297-00 262.27.921 CONNECTING BOLT
9 2 231-5546-00 HEX BOLT: 5/16"-24 x 3.00"
10 2 237-5969-00 #8 x 1.50" HWH
11 2 242-5059-00 3/16 I.D. X 7/8 O.D. X .045 WASHER

5.30	CRATE TOP PANEL
525-1014-01

Figure 5.30.1. Crate Top Panel 525-1014-01 diagram.

Figure 5.30.2. Crate Top Panel 525-1014-01 bill of materials.

ID Part Number Description Qty
1 525-1014-04 CRATE: LEG PLATE 1
2 500-5017-00 LEG LEVELER - 3/8-16 X 3" - ZINC PLATED 2
3 515-0205-00 PLATE: LEG LEVELER 2
4 240-5410-00 262.23.373; 15/16 Minifix CAM 4
5 231-5012-00 CARRIAGE BOLT, 10-24 X 1-1/4", BLACK 4
6 240-5207-00 # 10-24 KEPS NUT 4
7 242-5010-00 #10 WASHER, .50 O.D. X .047 THK 4

1
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4
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5
2

5.31	CRATE LEG PLATE
525-1014-04

Figure 5.31.1. Crate Leg Plate 525-1014-04 diagram.

Figure 5.31.2. Crate Leg Plate 525-1014-04 bill of materials.
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6.	 SPECIFICATIONS
500-55D7-01

SPECIFICATIONS, MECHANICAL, GAME SETUP
Specification Imperial Metric
Weight 210 lbs 96 kg
Max dimensions, leg levelers extended (h, w, d) 72 x 29 x 

58 in
183 x 74 
x 147 
cm

Minimum game dimensions (h, w, d) 70 x 29 x 
58 in

178 x 74 
x 147 
cm

Minimum room dimensions per game (h, w, d) 74 x  ? cm

�� (h, w, d) = height, width, depth.

SPECIFICATIONS, MECHANICAL, BOXED
Specification Imperial Metric
Weight, boxed (without pallet) 230 lbs 105 kg
Box dimensions (h, w, d) 56.5 x 31 

x 31 in
144 x 
79 x 79 
cm

Minimum dimensions (h, w, d)   in ? cm

�� (h, w, d) = height, width, depth. 

SPECIFICATIONS, ELECTRICAL 
Specification North America - 

120VAC
International - 
240VAC

Line Voltage, Nominal 120 VAC 240 VAC
Line Voltage Range 90 VAC - 250 VAC 90 VAC - 250 VAC
Line Frequency * 60 Hz 50 Hz, 60 Hz
Line Power, Current - nominal 360 W @ 120 VAC  360 W 240 VAC

* NOTE: Games designed for 60hz operation (e.g. North Amer-
ica games) will not function correctly on 50hz power and vice 
versa.  

WARNING: Overloading electrical supply circuits is dangerous. 
Do not overload circuits. To calculate the maximum number of 
games for a circuit, check circuit amperage rating and divide 
by the game Nominal Line Power Current rating for your line 
voltage. For example, a 15A 120V household circuit, 15/3 A 
(nominal current) = 5 games maximum. 

SPECIFICATIONS, ENVIRONMENT
Minimum Maximum

Temperature, Operating 32 ℉ / 0 ℃ 104℉ / 40 ℃ 
Temperature, Storage 32 ℉ / 0 ℃ 104℉ / 40 ℃ 
Relative Humidity, Operating 5% 95% non-condensing
Relative Humidity, Storage 5% 95% non-condensing

�� (a) "The appliance has to be placed in a horizontal position."
�� (b) "This appliance is not to be cleaned by a Water Jet."
�� (i) "Do not locate this appliance in an area where a Water 
Jet is used."

�� (ii) "Do not clean this appliance with a Water Jet."
�� (b) If the supply cord is damaged, it must be replaced in 
order to avoid a hazard.



	 WHOA NELLIE! MANUAL #780-50D7-00

WARRANTY 

MANUFACTURED UNDER LICENSE BY STERN PINBALL, INC. 
™ & © 2015 WHIZBANG PINBALL LLC. ALL RIGHTS RESERVED. 49

7.	 WARRANTY
Stern Pinball machines are assembled in Melrose Park, Illinois, USA; 
each pinball machine has unique characteristics that make it a one-of-
a-kind American-made product. Each machine will have variations in 
appearance resulting from differences in the machine’s particular wood 
parts, individual silk screened art and mechanical assemblies. Stern 
Pinball has inspected each game element to insure it meets stringent 
quality and playability standards.

STERN PINBALL INC LIMITED WARRANTY
Stern Pinball Inc (‘SELLER’) warrants only to the initial purchaser of its 
products that the items listed below are free from defects in material 
and workmanship under normal use and service for the warranty 
period specified: 

�� Printed circuit boards (game logic): 2 months
�� Dot Matrix Display boards: 9 months

No other parts of seller’s product are warranted. Warranty periods are 
effective from the initial date of shipment from seller to its authorized 
distributors. 

Seller’s sole liability shall be, at its option, to repair or replace products 
which are returned to seller during the warranty periods specified, 
provided: 

1.	 Seller is notified promptly upon discovery by purchaser that 
stated products are defective. 

2.	 Such products are properly packaged and then returned 
freight prepaid, to seller’s plant.

This warranty does not apply to any parts damaged during shipment 
and/or due to improper handling, or due to improper installation or 
usage, or alteration.  In no event shall the seller be liable for any antic-
ipated profits, loss of profits, loss of use, accidental or consequential 
damages, or any other losses incurred by the customer in connection 
with the purchase of a Stern Pinball Inc Product. 

WARRANTY DISCLAIMER
Except as specifically provided in a written contract between seller and 
purchaser, there are no other warranties, express or implied, including 
any implied warranties of merchantability or fitness for a particular 
purpose. 

7.1	 WARNINGS, COMPLIANCE, AND 
LEGAL NOTICES
500-55D7-01 Whoa Nellie Big Juicy Melons

For safety and reliability, substitute parts and equipment modifications 
are not recommended (and may void any warranties).  

Use of non-Stern® Pinball Inc. parts or modifications of game circuitry, 
may adversely affect game play, or may cause injuries. 
Transport pinball games with hinged backbox in the down 
position only!  Always take great care when servicing any 
game. Always read the service manual before replacing 
or servicing components.  SUBSTITUTIONS OF PARTS 
OR EQUIPMENT MODIFICATIONS may void FCC Type 

acceptance. 

Always disconnect the line voltage before servicing. Some parts may 
still hold current when unplugged. 

WARNING

This equipment generates, uses, and can radiate radio frequency 
energy, and if not installed and used in accordance with 
the instructions manual, may cause interference to radio 
communications. It has been tested and found to comply 
with the limits for a class a computing device pursuant 
to SUBPART J OF PART 15 OF FCC RULES, which are 
designed to provide reasonable protection against such 

interference when operated in a commercial environment. Operation 
of this equipment in a residential area is likely to cause interference in 
which case the user at his own expense will be required to take what-
ever measures may be required to correct the interference. 

RF INTERFERENCE NOTICE: Cable harness placements and ground 
strap routing on this game have been designed to keep RF radiation 
and conduction within levels accepted by the FCC rules.  To maintain 
these levels, reposition harnesses and reconnect ground straps to their 
original placements, if they become disconnected during maintenance. 

“The appliance has to be placed in a horizontal position.” 

“This appliance is not to be cleaned by a Water Jet.”

603335-7.12.1 (i) “Do not locate this appliance in an 
area where a Water Jet is used.” (ii) “Do not clean this 
appliance with a Water Jet.” 60335-7.12.5 (b) If the 
supply cord is damaged, it must be replaced by the 
manufacturer, its service agent or similarly qualified 

persons in order to avoid a hazard.

IEC 60825-1 2ND EDITION AND WAS ISSUED IN 2007

NOTICES

THIS DOCUMENT AND THE DATA DISCLOSED HERE-
IN OR HEREWITH IS NOT TO REPRODUCED (EXCEPT WHERE NOT-
ED), USED OR OTHERWISE DISCLOSED IN WHOLE OR IN PART TO 
ANYONE WITHOUT WRITTEN CONSENT OF STERN® PINBALL, INC. 
WARNING: PRODUCTS IN THIS MANUAL, THE COMPANY NAME 
AND DEVICES AND THE DESIGN OF THE MANUAL ITSELF, ARE PRO-
TECTED BY FEDERAL PATENTS (AND PATENTS PENDING), DESIGN 
REGISTRATIONS, TRADEMARKS AND COPYRIGHTS. ACTION WILL 
BE TAKEN IN THE EVENT OF INFRINGEMENT OR IMITATION. THE 
RIGHT IS RESERVED TO CHANGE SPECIFICATIONS WITHOUT PRI-
OR NOTICE. 

© 2015 Manufactured by Stern® Pinball. Inc. Icon Designs, ToPS™ 
Logo, Bump N’ Win™ Logo & all related indicia are trademarks of 
Stern® Pinball. Inc. All Rights Reserved. Manufactured in the USA. 

“Multiball” is a registered trademark of Williams Electronics Games, 
Inc. Used by permission. 

PCB Schematics © 1995-2015 by CES (Creative Electronics & Soft-
ware, Inc,) where noted, 
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